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TEST REPORT DECLARE
Applicant .| Performance Designed Products,LLC
Address .| 14144 Ventura Blvd, Suite 200 Sherman Oaks, CA 91423 U.S.A
Equipment under Test | PS3 AG2 BT Headset
Model No .| PL-6453
Trade Mark .| Rock Candy
Manufacturer .| Performance Designed Products,LLC
Address .| 14144 Ventura Blvd, Suite 200 Sherman Oaks, CA 91423 U.S.A

Test Standard Used: FCC Rules and Regulations Part 15 Subpart C: 2010

Test procedure used: ANSI C63.10:2009

ANSI C63.4:2009

FCC Public Notice DA 00-705
FCC ID: X5B-PL6453

We Declare:
The equipment described above is tested by ATT Product Service Co., Ltd. and in the

configuration tested the equipment complied with the standards specified above. The test results
are contained in this test report and ATT Product Service Co., Ltd. is assumed of full responsibility

for the accuracy and completeness of these tests.

After test and evaluation, our opinion is that the equipment provided for test compliance
with the requirement of the above FCC standards.

Report No: 13EAB08092 41
Date of Test: [2013-9-10—2013-9-18 Date of Report: [2013-09-20

Note: This report applies to above tested sample only. This report shall not be reproduced in
parts without written approval of ATT Product Service Co., Ltd.

ATT Product Service Co., Ltd. (CBTL Lab of UL/Demko)
No. 3, ChangLianShan Industrial Park, ChangAn Town, DongGuan City, GuangDong, China.
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1.Summary of test results
Description of Test Item Standard Results
. 15.247(b)(1)
Maximum Peak Output Power ANSI C63.10 2009 PASS
. 15. 247(a)(1)
20dB Bandwidth ANSI C63.10 2009 PASS
. . 15.247(a)(1)
Carrier Frequency Separation ANS| C63.10 -2009 PASS
. 15.247(a)(1)(iii)
Number Of Hopping Channel ANS| C63.10 2009 PASS
. 15.247(a)(1)(iii)
Dwell Time ANSI C63.10 :2009 PASS
15.209
Radiated Emission 15.247(d) PASS
ANSI C63.10 :2009
Band Edge Compliance 15.247(d) PASS
ANSI C63.10 :2009
Power Line Conducted Emissions 15.207 PASS
ANSI C63.10 :2009
Antenna requirement 15.203 PASS
RF Exposure 15.247() PASS

1.1310&2.1093

ATT Product Service Co., Ltd.

No. 3, ChangLianShan Industrial Park, ChangAn Town, DongGuan City, GuangDong, China.
Phone: 86-769-8509 8000; Fax: 86-769-8509 8777
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2.General test information

2.1 ACCRESITATIONS

The measuring facility of laboratories has been authorized or registered by the
following approval agencies.

USA FCC Registration Number :923232

Canada INDUSTRY CANADA
2.2Description of EUT

Registration Number :11033A

EUT* Name PS3 AG2 BT Headset
Model Number PL-6453
Trade Mark : |Rock Candy

EUT function description

Please reference user manual of this device

Power supply

DC 3.7V

Radio Specification

Bluetooth V2.1+EDR

Operation frequency

2402MHz -2480MHz

Modulation GFSK, Pi/4-QPSK, 8-DPSK
Data rate 1Mpbs, 2Mbps, 3Mbps
Antenna Type built-in “F” shape PCB antenna, maximum PK gain:0.81dBi

Date of Receipt 2013-09-05

Series production

Sample Type

Note: EUT is the ab. of equipment under test.
This is a standard bluetooth device, using a standard bluetooth technology.

2.3Accessories of EUT

Descrlptlop of Manufacturer Model number or Type Other
Accessories
/ / / /
2.4Assistant equipment used for test
I_Descrlptlorj of Manufacturer Model number or Type Other
Assistant equipment
PC Lenovo E R500 FCC DOC

REMARK : For conducted emission test , to be Power charger for the EUT .

2.5Block diagram of EUT configuration for test

EUT —| Testjig Control

PC

> AC mains

ATT Product Service Co., Ltd. (CBTL Lab of UL/Demko)
No. 3, ChangLianShan Industrial Park, ChangAn Town, DongGuan City, GuangDong, China.
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EUT’s Bluetooth module was connected to a special test jig provided by manufacturer which has
a standard RSS-232 connector to connect to control PC, and the control PC will run a special test
software

“RF Control Kit v1.0.exe” provided by manufacturer to control EUT work in test mode as blow
table.

Tested mode, channel, information
Frequency
Mode Channel (MHz)
GFSK hopping on Tx Mode CHO to CH78 2402 to 2480
8-DPSK hopping on Tx Mode CHO to CH78 2402 to 2480
CHO 2402
GFSK hopping off Tx Mode CH39 2441
CH78 2480
CHO 2402
n/4 QPSK hopping off Tx Mode CH39 2441
CH78 2480
CHO 2402
8-DPSK hopping off Tx Mode CH39 2441
CH78 2480

Notel: During the prescan between /4 QPSK and 8-DPSK,the 8-DPSK is the worse case.
So GFSK and 8-DPSK are the representative mode and test record of them are listed in report.

2.6Test environment conditions

During the measurement the environmental conditions were within the listed ranges:

Temperature range: 21-25°C
Humidity range: 40-75%
Pressure range: 86-106kPa

2.7Measurement uncertainty

Test Item Uncertainty
Uncertainty for Conduction emission test 2.44dB
Uncertainty for Radiation Emission test (150KHz-30MHz) 3.21dB

3.14 dB (Polarize: V)

Uncertainty for Radiation Emission test (30MHz-1GHz)
3.16 dB (Polarize: H)

2.08dB(Polarize: V)
2.56dB (Polarize: H)
Uncertainty for radio frequency 1x10-9
Uncertainty for conducted RF Power 0.65dB
Note: This uncertainty represents an expanded uncertainty expressed at approximately the 95%
confidence level using a coverage factor of k=2.

Uncertainty for Radiation Emission test (1GHz to 25GHz)

ATT Product Service Co., Ltd. (CBTL Lab of UL/Demko)
No. 3, ChangLianShan Industrial Park, ChangAn Town, DongGuan City, GuangDong, China.
Phone: 86-769-8509 8000; Fax: 86-769-8509 8777  E-mail:att@attps.cn
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3.Maximum Peak Output Power
3.1Test equipment
Item | Equipment Manufacturer Model No. Serial No. Last Cal. Cal. Interval
1 | EMITest R&S ESCI 101308 | 2012/12/28 1Y
Receiver
2 Attenuator Mini-Circuits BW-S10W2 101109 2012/12/28 1Y
3 RF Cable Micable C10-01-01-1 100309 2012/12/28 1Y
4 | Spectrum Agilent Eagore | YSA024070 1 54130718 1Y
analyzer 8
3.2Block diagram of test setup
Spectrum EUT and Assistant
p Attenuator System
Analyzer
3.3Limits

For frequency hopping systems operating in the 2400-2483.5 MHz band employing at least 75
non-overlapping hopping channels, and all frequency hopping systems in the 5725-5850 MHz
band: 1 watt. For all other frequency hopping systems in the 2400-2483.5 MHz band: 0.125 watts,
the e.i.r.p shall not exceed 4W.

3.4Test Procedure

(1) Configure EUT and assistant system according clause 2.4 and 3.2

(2) Connect EUT’s antenna output to spectrum analyzer by RF cable and though a 10dB
attenuator.

(3) Configure EUT work in test mode as stated in clause 2.4.
Measure the maximum output power of EUT by spectrum analyzer with PK detector and
RBW=1MHz, VBW=3MHz , Span=5MHz,Sweep time=auto, Trace=max hold.

Note: The attenuator loss was inputted into spectrum analyzer as amplitude offset.

ATT Product Service Co., Ltd. (CBTL Lab of UL/Demko)
No. 3, ChangLianShan Industrial Park, ChangAn Town, DongGuan City, GuangDong, China.
Phone: 86-769-8509 8000; Fax: 86-769-8509 8777  E-mail:att@attps.cn
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3.5Test Result
EUT: PS3 AG2 BT Headset  M/N: PL-6453
Fr Resul Limi .
Mode (Mflg) (g};lrj;) (dBnt'1) Conclusion
2402 1.20 30 PASS
GFSK 2441 0.44 30 PASS
2480 0.68 30 PASS
2402 1.53 30 PASS
8DPSK 2441 1.33 30 PASS
2480 0.57 30 PASS
Test Date : 2013-09-12 Test Engineer : Mike Yang
GFSK
*REW 1 MH= Marker 1 [T1 ]
*VEW 3 MH=Z 1.20 dBm
Ref 9 dBm Att 30 dB SWT 2.5 ms 2.402000000 GH=z
L, —t =

3DE

AT

E00 kEBEz/

Spa

n & MHz
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*FEEW 1 MH=z Marker 1 [T1 ]
"UBEW 3 MH=zZ 0.44 dBm
Fef 9 dBm *Artt 30 dB SWT 2.5 ms 2.441010000 GH=z
o — 1Ea
i PH \
Jra o [ S b
__gr' '/

F-40

3DE

&0

T

=80

Center 2.441 GEz 500 kEz/ Span 5 MHz

® *REEW 1 MH= Marker 1 [T1 ]
*WBW 1 MH= 0.88% dBm

Fef 15 dBm *Att 30 4B SWT 2.5 ms 2.480020000 GHz

|
1 P el =S

7

- 20 =

40

3DE
AC
50
- 50
70
=—80
Center 2.48 GHz E00 kHz/ Span 5 MHz
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8DPSK
------ i Agilent 16:14:26 Dec 43, 155

|Freq/thanne|

Center Freq
2 8200008 GHz

Start Freq
239450808 GHz

StopFreq
248950006 GHz

CF Step
N S98.080080 kHz
b Auto Man

Freq Offset
B.ABAGAGE Hz

Signal Track
On 0

Soa e Scale Type
#UBH 3 MHz Sween 4 ms (401 pts) RS Lin

------ - Agilent  16:25:04 Dec 43, 155 |Peak search
Merl 2.4
Atten 35 dB
Meas Tools»

Next Peak
Marker |~ Next Pk Right
2. 441@3?5@@ GHz
1 329 dBm BN NextPk Left
Min Search

Pk-Pk Search

More
1of2

#/EH 3 MHz
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Center |-~
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Step bE Hz

C

245000008 GHz

Freg/Channel

enter Freq

2.4

StartFreq
72508068 GHz

2.4

Stop Freq
8750088 GHz

ERA_BAEEEA kHz
e Auto

CF Step

Man

Freq Offset
B.AAR0AAGE Hz

S
On

ignal Track
Dff

Log

Scale Type

Lin

4.20dB Bandwidth

4.1Test equipment

Item | Equipment Manufacturer Model No. Serial No. Last Cal. Cal. Interval
1 | EMITest R&S ESCI 101308 | 2012/12/28 1Y
Receiver
2 Attenuator Mini-Circuits BW-S10W2 101109 2012/12/28 1Y
3 RF Cable Micable C10-01-01-1| 100309 2012/12/28 1y
4.2Block diagram of test setup
Spectrum EUT and Assistant
p Attenuator System
Analyzer
4.3Limits

Intentional radiators operating under the alternative provisions to the general emission limits, as

contained in § 15.217 through 15.257 and in Subpart E of this part, must be designed to ensure

that the 20 dB bandwidth of the emission, or whatever bandwidth may otherwise be specified in

the specific rule section under which the equipment operates, is contained within the frequency

band designated in the rule section under which the equipment is operated.

ATT Product Service Co., Ltd.

(CBTL Lab of UL/Demko)
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4.4Test Procedure

(1) Configure EUT and assistant system according clause 2.4 and 4.2

(2) Connect EUT’s antenna output to spectrum analyzer by RF cable and though a 10dB
attenuator.

(3) Configure EUT work in test mode as stated in clause 2.4.

(4) The bandwidth of the fundamental frequency was measured by spectrum analyzer with RBW
=30kHz and VBW =100kHz.,Span=3MHz,Sweep time=auto

(5) The 20dB bandwidth is defined as the total spectrum the power of which is higher than peak

power minus 20dB.

ATT Product Service Co., Ltd. (CBTL Lab of UL/Demko)
No. 3, ChangLianShan Industrial Park, ChangAn Town, DongGuan City, GuangDong, China.
Phone: 86-769-8509 8000; Fax: 86-769-8509 8777  E-mail:att@attps.cn
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4.5Test Result
EUT: PS3 AG2 BT Headset  M/N: PL-6453
Freq Result Limit Margin .
Mode (MH2) (MH2) (MH2) (MH2) Conclusion
2402 0.784 / / PASS
GFSK 2441 0.800 / / PASS
2480 0.792 / / PASS
2402 1.21 / / PASS
8DPSK 2441 1.22 / / PASS
2480 1.20 / / PASS
Test Date : 2013-09-12 Test Engineer : Mike Yang
4.60riginal test data
GFSK Mode
*REW 30 kH= Marker 1 [T1 ]
“WVEW 100 kH=z 1.54 4dBm
Eef & dBm *Att 30 dB SWT 2.5 ms 2.402012000 GEz
ndE [TR) 20800 4dB
]! BW T84L 000000000 kEH=z |n
B TEWp I TTI ]
13L56 dPm
——10 \-\/\/\H Zl.401612p00 GE=

hW Temp [T1 ndp]
A e ~-18}66 dPm
20 at -, 402396h00 GE
2 V\’\
_30 /-/ \'\
. 40 /U
DB

=— &0

L 70

90

Centaer 2.402 GHz 200 kBHzZ/ Span 2 MHz

ATT Product Service Co., Ltd. (CBTL Lab of UL/Demko)
No. 3, ChangLianShan Industrial Park, ChangAn Town, DongGuan City, GuangDong, China.
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® *RBW 30 kHz Marker 1 [T1 ]

SYEW 100 kHz 1.13 4dBm
Fef 9 dBm *Att 30 dB SWT 2.5 m= 2.441000000 GH=z

ndE [TR] 20L00 4B
P BW SO0k O00000OO0P0O0 kH=z

=0 \\/\,\ Temp 1] [TL o] {EN
18L 96 dBm
1l PE
m P, 2. 440600p00 GH=
s [
Temp Z| [T1 ndg]
I [z =18} 60 dBm
~ L, 441400000 GH

Y N
7 U7

=— &0
- 7(
=80
=80
Center 2.441 GH=z 200 kHz/ Span 2 MH=z
® “REW 30 kHz Marker 1 [T1 )
*VBW 100 kH=z 1.11 dBm
Ref 5 dBm *Att 30 dB SWT 2.5 ms 2.480006000 GE=z

nde [TH] 20L00 48
BW 72Z.000000p00 kE=z

L
" X
\_\A,\ TemD I [T Fof]
18193 dBm
2. a79612p00

2. 47 pood GHz
2 1

Razoc: Jl N [,
e o T e [T1 ndp
I Iz ~1l8p 8l dBm
{‘ ~

48040400 GH

L \
! N

—— &0

=701

=80

Center 2.48 GHz 200 kEz/ Span 2 MHz

ATT Product Service Co., Ltd. (CBTL Lab of UL/Demko)
No. 3, ChangLianShan Industrial Park, ChangAn Town, DongGuan City, GuangDong, China.
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8DPSK Mode
*REBEW 30 kH= Marker 1 [T1 ]
*YEW 100 kH= 0.42 dBm
Eef % dBm * Rttt 30 dB SWT 2.5 ms 2.401996000 GHz

nde [TH] 20000 dB
BW 1L 212000p00 ME=z

-0 TEmp 1] [T Fcf] | = |
1\-\1'\/\ 19164 dBm
Mo A 2l 401416p00 GH=z

L 10 o ]

2
= U W Mw{-eﬂ(_\:: [T1 ndp]
T 'ﬁz -19}74 dBm
| .0 02628000 GH

A
P
| =

=13
- 50 R
- &0
70
--80
[ -90
Center 2.402 GHz 200 kHz/ Span 2 MHz
@ *BBW 30 kHz Marker 1 [T1 ]
*VEW 100 kH=z —-0.95 dBm
Ref & dBm *Att 30 dB SWT 2.5 ms 2.440988000 GHz
nde [Th zoloo 4ae
1] BW 1L 220000p00 ME=z
-0 Temn 1] LTI Dof] |
T 21}11 dBm
v L " 2. 440408p00 GHz
W' W eme 2] [T1 ndp)
5 -204L59 dBm
. 5 Mitiezahoo cE
a
--20 L\
" N
3DB
=— 50 AC
- &0
=— 71
--80
| -90
Canter 2.441 GHz 200 kBHz/ Span 2 MHz

ATT Product Service Co., Ltd. (CBTL Lab of UL/Demko)
No. 3, ChangLianShan Industrial Park, ChangAn Town, DongGuan City, GuangDong, China.
Phone: 86-769-8509 8000; Fax: 86-769-8509 8777  E-mail:att@attps.cn
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*BBW 30 kHz  Marker 1 [T1 ]
“VBW 100 kHz -1.03 dBm
Fef & dBm *Att 30 dB SWT 2.5 ms Z2.480000000 GHz
nds [TR] 20L00 4B
BW 1200000000 MH=z
-0 TemD 1| LTI fcp] {IEX
21l 59 dBm
r an ,\( 2l.479424p00 cEH=z
! M = V‘lLJ\fU‘\U Memo Z| [T1 ndp]
mf"\fﬁ m\‘! -21L06 dBm
[, f" Wihoezaboo cE
=30 /J \'\
- ar
i N e
=— AC

- &0

L0

- 2.48 GHz

200 kHz/

Span 2 MH=z

ATT Product Service Co., Ltd.
No. 3, ChangLianShan Industrial Park, ChangAn Town, DongGuan City, GuangDong, China.
Phone: 86-769-8509 8000; Fax: 86-769-8509 8777  E-mail:att@attps.cn
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5.Carrier Freguency Separation
5.1Test equipment
Iltem| Equipment Manufacturer Model No. Serial No. Last Cal. Cal. Interval
1 | EMITest R&S ESCI 101308 | 2012/12/28 1Y
Receiver
2 Attenuator Mini-Circuits BW-S10wW2 101109 2012/12/28 1y
.3 RF Cable Micable C10-01-01-1| 100309 2012/12/28 1Y

5.2Block diagram of test setup

EUT and Assistant
Spectrum Attenuator System
Analyzer
5.3Limits

Frequency hopping systems shall have hopping channel carrier frequencies separated by a
minimum of 25 kHz or the 20 Db bandwidth of the hopping channel, whichever is greater.
Alternatively, frequency hopping systems operating in the 2400-2483.5 MHz band may have
hopping channel carrier frequencies that are separated by 25 kHz or two-thirds of the 20 Db
bandwidth of the hopping channel, whichever is greater, provided the systems operate with an

output power no greater than 125 Mw.

5.4Test Procedure

(1) Configure EUT and assistant system according clause 2.4 and 5.2

(2) Connect EUT’s antenna output to spectrum analyzer by RF cable and though a 10Db
attenuator.

(3) Configure EUT work in test mode as stated in clause 2.4.

(4) The carrier frequency was measured by spectrum analyzer with 30kHz RBW and 100kHz
VBW.

ATT Product Service Co., Ltd. (CBTL Lab of UL/Demko)
No. 3, ChangLianShan Industrial Park, ChangAn Town, DongGuan City, GuangDong, China.
Phone: 86-769-8509 8000; Fax: 86-769-8509 8777 E-mail:att@attps.cn
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5.5Test Result
EUT: PS3 AG2 BT Headset  M/N: PL-6453
. ) Limit (MHz)
Channel separation | 20Db Bandwidth .
Mode (MHz) (MHz) 2/3 of 20Db Conclusion
bandwidth
GFSK 1.0 0.80 0.54 PASS
8DPSK 1.0 1.22 0.82 PASS
Test Date :2013-9-12 Test Engineer : Mike Yang
5.60riginal test data
GFSK
@ *REW 30 kH= Delta £ [T1 ]
VEW 100 kE=z -0.0%9 4dB
Fef 12 dBm *Att 30 dB SWT 15 ms 1.000000000 ME=z

—-30

— 50

-0

MAar R=l I

i

2. 438000D

dBm
GHz

W[y

il

[

ik

¥

L1}

W

40

3DB
RC

Canter

2.441 GHz

1 MH=Z/

Span 10 MH=z

ATT Product Service Co., Ltd.

(CBTL Lab of UL/Demko)

No. 3, ChangLianShan Industrial Park, ChangAn Town, DongGuan City, GuangDong, China.

Phone: 86-769-8509 8000; Fax: 86-769-8509 8777

E-mail:att@attps.cn
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8DPSK
@ *RBW 30 kHz Delta 2 [T1 ]
VBW 100 kHz -0.08 4B
Fef 12 dBm *Att 30 dB SWT 15 m= 1.000000000 MEz
=10 {50 ¥= 19 41 =5 il IR S [ A
0L39 dBPm
i } 3 2| 439000p00 ce:|EH

1. bl
“\M“ v WAV Vg

——20

=30

=40
3pe
AC

50

&0

=7 1

=—80

Center Z2.441 GH=z 1 MH=Z/ Span 10 MH=z

ATT Product Service Co., Ltd. (CBTL Lab of UL/Demko)
No. 3, ChangLianShan Industrial Park, ChangAn Town, DongGuan City, GuangDong, China.
Phone: 86-769-8509 8000; Fax: 86-769-8509 8777 E-mail:att@attps.cn
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6.Number Of Hopping Channel
6.1Test equipment
Iltem| Equipment Manufacturer Model No. Serial No. Last Cal. Cal. Interval
1 | EMITest R&S ESCI 101308 | 2012/12/28 1Y
Receiver
2 Attenuator Mini-Circuits BW-S10wW2 101109 2012/12/28 1y
3 RF Cable Micable C10-01-01-1| 100309 2012/12/28 1Y

6.2Block diagram of test setup

EUT and Assistant
Spectrum Attenuator System
Analyzer
6.3Limits

Frequency hopping systems in the 2400-2483.5 MHz band shall use at least 15 channels.

6.4Test Procedure

(1) Configure EUT and assistant system according clause 2.4 and 6.2

(2) Connect EUT’s antenna output to spectrum analyzer by RF cable and though a 10Db
attenuator.

(38) Configure EUT work in test mode as stated in clause 2.4.

(4) The number of hopping channel was measured by spectrum analyzer with 300 kHz RBW and
1IMHz VBW.

6.5Test Result

EUT: PS3 AG2 BT Headset M/N: PL-6453
Mode Number of hopping channel Limit Conclusion
GFSK 79 >15 PASS
8DPSK 79 >15 PASS

Test Date : 2013-9-12 Test Engineer : Mike Yang

ATT Product Service Co., Ltd. (CBTL Lab of UL/Demko)
No. 3, ChangLianShan Industrial Park, ChangAn Town, DongGuan City, GuangDong, China.
Phone: 86-769-8509 8000; Fax: 86-769-8509 8777 E-mail:att@attps.cn
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6.60riginal test data
GFSK:
® *REW 100 kH=z Marker 1 [T1 ]
*VEW I00 kH=z 1.15 4dBm
Ref 15 dBm *Att 30 dB SWT & ms 2.440000000 GHz
-1
Ea
= i A i a A N | P | a i A 0 h
el O T T
R AR R AR AR R
3DB
= 70
—— 80
Center 2.42 GHz 4 MH=/ Span 40 MH=z
(8) *REW 100 kHz Marker 1 [T1 )
*WBW 300 kH=z —-0.86 dBm
Ref 15 dBm *Att 30 4B SWT 5 me 2.440000000 GHz
4

el LI
B l BS
G

W
ot e

- 50

- 70

a0

Start 2.44 GHz 4.9 MH=z/ Stop 2.489 GHz

ATT Product Service Co., Ltd. (CBTL Lab of UL/Demko)
No. 3, ChangLianShan Industrial Park, ChangAn Town, DongGuan City, GuangDong, China.
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8DPSK:

® *RBW 100 kHz Marker 1 [T1 ]
*VEW 300 kH=z -3.03 dBm
Ref 15 dBm *Att 20 dB SWT 5 ms 2.440000000 GH=z
F10
|
PS
1 spe
AC
| =0
60
L0
--80
Start 2.4 GH=z 4 MHZ, Stop 2.44 GHz
® *RBW 100 kHz Marker 1 [T1 ]
*VEBW 300 kH= -0.13 dBm
Ref 15 dBm *Att 30 dB SWT & m= 2.440000000 GEz
=1
| 2
WL T
=10
U
20
FS
=—3c
L4 L 3pE
ll RC
=50 \nl}
== &0
L0
——-Aa0
Start 2.44 GHz 4.9 MHz/ Stop 2.48% GH=z

ATT Product Service Co., Ltd. (CBTL Lab of UL/Demko)
No. 3, ChangLianShan Industrial Park, ChangAn Town, DongGuan City, GuangDong, China.
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7.Dwell Time
7.1Test equipment
Item | Equipment Manufacturer Model No. Serial No. Last Cal. Cal. Interval
1 | Spectrum Agilent Eagore | USA024070 1 54130718 1Y
analyzer 8
2 Attenuator Mini-Circuits BW-S10W2 101109 2012/12/28 1Y
3 RF Cable Micable C10-01-01-1| 100309 2012/12/28 1y
7.2Block diagram of test setup
Spectrum EUT and Assistant
p Attenuator System
Analyzer
7.3Limits

The average time of occupancy on any channel shall not be greater than 0.4 seconds within a

period of 0.4 seconds multiplied by the number of hopping channels employed.

7.4Test Procedure

(1) Configure EUT and assistant system according clause 2.4 and 7.2

(2) Connect EUT’s antenna output to spectrum analyzer by RF cable and though a 10dB
attenuator.

(3) Configure EUT work in test mode as stated in clause 2.4.

(4) Measure the hopping number and on time of each pulse with spectrum analyzer in zero span
set, and calculate dwell time with formula Dwell time = Hopping number/measure time

*0.4*79%pulse’s on time

7.5Test Result

EUT: PS3 AG2 BT Headset M/N: PL-6453

Mode Number of hopping channel Limit Conclusion
DH1 150.10ms <400ms PASS
DH3 304.00ms <400ms PASS
DH5 325.00ms <400ms PASS

3-DH1 158.00ms <400ms PASS

3-DH3 287.56ms <400ms PASS

3-DH5 333.10ms <400ms PASS

Test Date : 2013-9-10 Test Engineer : Mike Yang

ATT Product Service Co., Ltd. (CBTL Lab of UL/Demko)
No. 3, ChangLianShan Industrial Park, ChangAn Town, DongGuan City, GuangDong, China.
Phone: 86-769-8509 8000; Fax: 86-769-8509 8777 E-mail:att@attps.cn
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7.60riginal test data

DH1' 50/55*0.4*79*0.475=150.1ms
------ = Agilent 17:43:14 Dec 43, 155

il

IH 4L|u|.||,.JJ JMJ |J

)

Freq/Channel

Center Freq
2441000008 GHz

Start Freq
2441008008 GHz

Stop Freq
2.44106088 GHz

CF Step
106.600006 |Hz
Autn Man

'| L.IIJL

i FreqOffset
0.09600008 Hz

------ i Agilent  18:47:47 Der 43, 155 I Marker

Select Marker
1 2 3 4

e

‘F‘I'|{"|Ii|"]hf| Normal

r
Marken a

475.0000@00 ps Delta Pair
-2.425 dB {Tracking Ref)

Ref Delta

Delta

b
Wil Span Pair
Span Center

by L Y. N i .
HH Wu wi 1I'|.' W HJ 'IJp.'.-'1’|llitI|‘\l-|'ILI_I"'ll;'.'Huf-HllhbJH fl’llrl']'n“l|‘l‘ i'\#]’”‘i' \'1’1"4'] -‘!Ili|f1r--.jl‘lr.;'hiﬁt-'lfil‘ﬂldr.l I]f' ||r||||,*~,'.||J|f|.-|'|h
Off

More
1 of 2
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DH3' 26/5s*0.4*79*1.85=304.0ms
------ i Agilent 17:48:15 Dec 43, 155

|

|'.,Jl JI J J,I

#Htten
r‘p'| FII|--‘|'-‘|Il,lli|r||f||"‘|,"|ll|| lll'l

Marker a
1.850000000 ms
1.748 dB

i'JF‘II|i|Jf~|I|‘'.J''l.'I|\I‘I‘hb‘nu'r.'l'»‘l'u

QIH ‘.Il|. ' L, ‘I| rl”'f'||bl JFHY u.||l,|lh

LJn L |._J I,u o l|L.J JJl el L .J"Jp.J

4P ‘Il'yh'ﬁ.'l 'H‘ g i Wy

| Sweep

Sweep Time
5.008 s

Sweep
Single Cont

Auto Sweep

Coupling
SR

Points
41

Segmented:

| Marker

Select Marker
1 & 3 4

Normal

Delta

Delta Pair
{Tracking Ref)
Ref Delta

Span Pair
Span Center

Off

More
1af 2

ATT Product Service Co., Ltd. (CBTL Lab of UL/Demko)

No. 3, ChangLianShan Industrial Park, ChangAn Town, DongGuan City, GuangDong, China.
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DH5' 17/5s*0.4*79*3.025=325.0ms

------ # Agilent  13:51:17 Dec 43, 155 | Marker

#htten Select Marker
1 2 3 4
llir"p'llun."‘-l'"lln‘l. rl,iJ"-" B i) I'H.l, 1% ‘i Normal
Delta

Marker a
3. @25@@@@@@ ms Delta Pair
_"‘_ {Tracking Ref)
-Hnl I'I||| ‘ Ref Delta
I 1R Span Pair
".'\lJI|’|I.-‘p-"'f-"u‘|I.'l-J|‘I,I‘.-'-.I|||".,‘r'|Ip_n-‘q‘hhl'lllr,.—"'f |'| I||Iﬁﬂ|[‘r"|1lll|ﬂfwlu Er\l M |J Span m
Off
" P . . . - More
B 100 k- : ) _ ) y - 1 of 2

|Trace/Wew

Trace
1 i 3

.

p d .4. A View

Blank

More
1 of 2

#\BH

ATT Product Service Co., Ltd. (CBTL Lab of UL/Demko)
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8DPSK:

3-DH1
------ # Agilent  17:57:4@ Dec 43, 155 | Marker

| Marker

Select Marker
1 2 3 4

el

Normal

Delta
Marker a
500.0000000 ps Delta Pair

0. {Tracking Ref)
0.705 dB ‘Ji,inLIﬁI Ref Delta
|

|
r'\

| Span Pair

Span Center

] £ 3
HA .,l.,IJ"""!'l."!llfir-"llv"'ﬁl".1 ,.-i’-1\r'|r-.I".‘.l'|"l'|||||'n\|i'l||\ l| |HI'F'1f"lI1i‘i_."'IF1|I"'|'|||,'|,|‘-,-'IF.Ir “' ""l'ﬂ. "Ilp‘mfll| |,..-'"‘1|I.q|||ll'n"-'1]f|'p'l||r.-,|| lrllqu‘-""-lf"lh‘ |I

Off

More
1 of 2

ATT Product Service Co., Ltd. (CBTL Lab of UL/Demko)
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3-DH3

------ i Agilent 18:27:53 Der 43, 155 | Marker
Mirl & 5

f 17 dBm Select Marker
1 2 3 4

Normal

l"# I,Ifl,flﬂ'“ ﬂhﬁfh 4 *Il""n'jfl_ﬁ h 4||l|ﬂ""JI“.-'i' "'II)\"‘JII )

Delta
Marker a
1.750000000 ms Delta Pair
@?54 dB {Tracking Ref)

Ref Delta

Span Pair
Span Center

%ﬁ H‘i r|||_,1'.,.|h|'ril-|r.‘b,\ Jllﬂp'#'r n i"’"p'"'

Off

More
1of 2

| Marker

Select Marker
1 2 3 4

Normal

Delta

Delta Pair
{Tracking Ref)
Ref Delta

i

i o I Iy -l '-.-«.-'-.l ||. - ||, g b I ,'l I._.r e

Span Pair

Span Center

Off

More
1af 2
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5-DH5

------ i Agilent 18:29:32 Der 43, 155 | Marker

E \ e

ny'«” Ly wmlﬁ%hhm-ﬂg

Select Marker
1 2 3 4

Normal

Delta

Delta Pair
(Tracking Ref)
Ref Delta

, Span Pair
e Span Center

Off

More
1of 2

| Marker

Select Marker
1 2 3 4

Normal

r"I‘I||\IFu._|'|,f||HHJ".,|"4""1lu‘\i.,I'|||',‘Jr\i,J'n‘lll'h-\Llul.'ﬂnl‘

Delta
Marker a ‘
3.109000000 ms Delta Pair

"H"ﬁ'.ﬁmﬂ%qﬁl""'ﬂdfl |:{e]c(Tracking Ref)

Delta

‘ Span Pair
1R
|,"l|,r||r‘~‘f.-'-J“'I,h‘a'|,IIll‘nul'v\"k‘n'la'a'\I- LI\'I "'I\f‘un'l *I'-'r'-"‘u'u""-"t,l-\’ql,"} L‘"ﬂ'ﬁ"" g Lien o

Off

More
1af 2
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8.Radiated emission
8.1Test equipment
ltem Equipment Manufacturer | Model No. | Serial No. Last Cal. Cal. Interval
1 EMI Test R&S ESU8 100316 | 2012/11/26 1Y
Receiver
2 Spectrum Agilent Eago7e | YUS4024070 | 5013107/18 1Y
analyzer 8
3 Loop antenna Chase HLA6120 20129 2012/12/28 1y
4 |Trilog Broadband| o o beck | VULBO163 | 9163-462 | 2012/12/28 1Y
Antenna
5 | Double Ridged R&S HF907 100276 | 2012/12/28 1Y
Horn Antenna
6 Pre-Amplifier R&S SCU-01 10049 2012/12/28 iNg
7 Pre-amplifier A.H. PAMO0-0118 360 2012/12/28 1Y
8 RF Cable R&S RO1 10403 2012/12/28 1Y
9 RF Cable R&S RO2 10512 2012/12/28 1Y
10 Horn Antenna EMCO 3116 9608-4877 | 2012/12/28 1Y

8.2Block diagram of test setup

In 3m Anechoic Chamber Test Setup Diagram for below 1GHz

Semi-Anechoic 3m Chamber

Antenna Elevation Varies From 1 to 4 m

3.0m

(Reference Point)

1.5m(L)*1.0m(W)*0.8m(EH) —

Turn Table
(Wood)

AMP H

Receiver

— PC System

ATT Product Service Co., Ltd.

No. 3, ChangLianShan Industrial Park, ChangAn Town, DongGuan City, GuangDong, China.

(CBTL Lab of UL/Demko)

Phone: 86-769-8509 8000; Fax: 86-769-8509 8777

E-mail:att@attps.cn
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In 3m Anechoic Chamber Test Setup Diagram for frequency above 1GHz

Semi-Anechoic 3m Chamber

:]j ANTENNA ELEVATION VARIES FROM 1 TO 4 METER
3m

-
*

1.5m(L)*1.0m(W)*0_8m(EH)

TURN TABLE 0.8m

(FIBRE GLASS)

ABSORBER

AMP H Spectrum Analyzer H PC System

il

Note: For harmonic emissions test a appropriate high pass filter was inserted in the input port of

AMP.
8.3Limit
8.3.1 FCC 15.205 Restricted frequency band
MHz MHz MHz GHz
0.090 -0.110 16.42 - 16.423 399.9 - 410 45-515
10.495 - 0.505 16.69475 - 16.69525 608 - 614 5.35-546
2.1735-2.1905 16.80425 - 16.80475 960 - 1240 7.25-7.75
4.125-4.128 255-25.67 1300 - 1427 8.025-85
417725 -4.17775 37.5-38.25 1435 -1626.5 9.0-92
4.20725 -4.20775 73-74.6 1645.5 - 1646.5 93-95
6.215-6.218 748-752 1660 - 1710 10.6-12.7
6.26775 - 6.26825 108 -121.94 1718.8-1722.2 13.25-134
6.31175-6.31225 123 - 138 2200 - 2300 14.47 - 14.5
8.291 - 8.294 149.9 - 150.05 2310-2390 1535-16.2
8.362 - 8.366 156.52475 - 156.52525 2483.5 - 2500 17.7-214
8.37625 - 8.38675 156.7 - 156.9 2690 - 2900 22.01-23.12
8.41425 - 8.41475 162.0125 - 167.17 3260 - 3267 23.6-240
12.29 -12.293 167.72-173.2 3332 -3339 31.2-31.8
12.51975 -12.52025 240 - 285 3345.8 - 3358 36.43 -36.5
12.57675 - 12.57725 322-3354 3600 - 4400 )

ATT Product Service Co., Ltd. (CBTL Lab of UL/Demko)
No. 3, ChangLianShan Industrial Park, ChangAn Town, DongGuan City, GuangDong, China.
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8.3.2 FCC 15.209 Limit
FREQUENCY DISTANCE FIELD STRENGTHS LIMIT
MHz Meters uV/m dB(uV)/m
30 ~ 88 3 100 40.0
88 ~ 216 3 150 43.5
216 ~ 960 3 200 46.0
960 ~ 1000 3 500 54.0
74.0 dB(uV)/m (Peak
Above 1000 3 54.0 dB(u(\P/l)/r)n (Afverag)e)

8.3.3 Limit for this EUT

All the emissions appearing within 15.205 restricted frequency bands shall not exceed the limits
shown in 15.209, all the other emissions shall be at least 20dB below the fundamental emissions,
or comply with 15.209 limits.

8.4Test Procedure

(1) EUT was placed on a non-metallic table, 80 cm above the ground plane inside a
semi-anechoic chamber.

(2) Setup EUT and assistant system according clause 2.4 and 8.2

(3) Test antenna was located 3m from the EUT on an adjustable mast. Below pre-scan procedure
was first performed in order to find prominent radiated emissions.

(a) Change work frequency or channel of device if practicable.

(b) Change modulation type of device if practicable.

(c) Change power supply range from 85% to 115% of the rated supply voltage

(d) Rotated EUT though three orthogonal axes to determine the attitude of EUT arrangement
produces highest emissions,the worse case setup reference the test photos.

(4) Spectrum frequency from 9MHz to 25GHz (tenth harmonic of fundamental frequency) was
investigated, and no any obvious emission were detected from 9KHz to 30MHz and 18GHz to
25GHz, so below final test was performed with frequency range from 30MHz to 18GHz.

(5) For final emissions measurements at each frequency of interest, the EUT were rotated and
the antenna height was varied between 1m and 4m in order to maximize the emission.
Measurements in both horizontal and vertical polarities were made and the data was recorded.
In order to find the maximum emission, the relative positions of equipments and all of the
interface cables were changed according to ANSI C63.10 2009 on Radiated Emission test.

(6) For emissions from 30MHz to 1GHz, Quasi-Peak values were measured with EMI Receiver
and the bandwidth of Receiver is 120 KHz.

(7)For emissions above 1GHz, both Peak and Average level were measured with Spectrum
Analyzer, and the RBW is set at 1MHz, VBW is set at 3MHz for Peak measure by peak
detector ; RBW is set at 1MHz, VBW is set at 10Hz for Average measure by peak detector.

according explorer test, when change Tx mode ‘s channel and modulation, there is no distinct
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influence on emissions level, so for emissions above 1GHz, the final test was only performed

with EUT working in the worse case mode GFSK.
(8) For emissions below 1GHz, according explorer test, when change Tx mode ‘s channel and
modulation, there is no distinct influence on emissions level, so for emissions below 1GHz,

the final test was only performed with EUT working in GFSK, Tx 2440MHz mode(worse case).

8.5Test result

PASS. (See below detailed test result)

All the emissions except fundamental emission from 9KHz to 25GHz were comply with 15.209
limit.

The frequency range from 30MHz to 10th harmonic (25GHz) are checked. and no any emissions
were found from 18GHz to 25 GHz, So the radiated emissions from 18GHz to 25GHz were not
record.
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Radiated Emission Test Result (Below 1GHz)

Test Mode:GFSK

Test Site : 3m Chamber

Test Date : 2013-9-18 Tested By :Mike Yang

EUT : PS3 AG2 BT Headset Model Number :PL-6453

Power Supply :DC 3.7V Test Mode :GFSK Tx mode CH39

Condition : Temp:24.5C,Humi:55% Antenna/Distance :3m/H

No. Frequency Reading Correct Result Limit Margin Remark
(MH2) (dBuV/m) Factor(dB/m) | (dBuV/m) (dBuV/m) (dB)

1 31.9400 24.80 -6.93 17.87 40.00 -22.13 QP

2 445.1600 27.97 -2.28 25.69 46.00 -20.31 QP

3 525.6699 25.17 0.57 25.74 46.00 -20.26 QP

4 702.2100 25.31 3.32 28.63 46.00 -17.37 QP

5 858.3799 25.43 4.87 30.30 46.00 -15.70 QP

6 985.4500 26.53 6.50 33.03 54.00 -20.97 QP

Note: 1. Result Level = Read Level + Antenna Factor + Cable loss - PRM Factor
2. If Peak Result comply with QP limit, QP Result is deemed to comply with QP limit

Test Site : 3m Chamber

Test Date : 2013-9-18 Tested By : Mike Yang

EUT : RockCandy PS3 BT Headset Model Number : PL-6453

Power Supply :DC 3.7V Test Mode :GFSK Tx mode CH39

Condition : Temp:24.5°'C,Humi:55% Antenna/Distance : 3m/V

No. Frequency Reading Correct Result Limit Margin Remark
(MHz) (dBuV/m) Factor(dB/m) | (dBuV/m) (dBuV/m) (dB)

1 113.4200 30.39 -9.42 20.97 43.50 -22.53 QP

2 521.7899 26.60 -0.27 26.33 46.00 -19.67 QP

3 594.5399 23.28 0.87 24.15 46.00 -21.85 QP

4 795.3300 24.67 5.69 30.36 46.00 -15.64 QP

5 876.8099 24.26 7.21 31.47 46.00 -14.53 QP

6 934.0399 26.26 7.02 33.28 46.00 -12.72 QP

Note: 1. Result Level = Read Level + Antenna Factor + Cable loss - PRM Factor
2. If Peak Result comply with QP limit, QP Result is deemed to comply with QP limit
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Radiated Emission Test Result (Above 1GHz)

Test Mode:GFSK

Test Site : 3m Chamber

Test Date : 2013-09-16 Tested By . Mike Yang

EUT : PS3 AG2 BT Headset Model Number : PL-6453

Power Supply :DC 3.7V Test Mode : GFSK Tx mode CHO

Condition : Temp:24.5'C,Humi:55% Antenna/Distance : 3m/V

No. Frequency Reading Correct Result Limit Margin Remark
(MH2) (dBuV/m) Factor(dB/m) | (dBuV/m) (dBuV/m) (dB)

1 2402.000 92.70 0.18 92.88

2 4797.500 50.14 6.83 56.97 74.00 -17.03 peak

3 4797.500 39.56 6.83 46.39 54.00 -7.61 AVG

No. Frequency Reading Correct Result Limit Margin Remark
(MHz) (dBuV/m) Factor(dB/m) | (dBuVv/m) (dBuV/m) (dB)

1 2390.000 46.50 0.17 46.67 74.00 -27.33 peak

2 2390.037 36.47 0.17 36.64 54.00 -17.36 AVG

Note: 1. Result Level = Read Level + Antenna Factor + Cable loss - PRM Factor

Test Site : 3m Chamber

Test Date : 2013-09-16 Tested By . Mike Yang

EUT : PS3 AG2 BT Headset Model Number . PL-6453

Power Supply :DC 3.7V Test Mode . GFSK Tx mode CHO

Condition : Temp:24.5'C,Humi:55% Antenna/Distance : 3m/H

No. Frequency Reading Correct Result Limit Margin Remark
(MH2) (dBuV/m) Factor(dB/m) | (dBuV/m) (dBuV/m) (dB)

1 2402.000 95.21 0.18 95.39

2 4797.500 53.39 6.83 60.22 74.00 -13.78 peak

3 4797.500 44.09 6.83 50.92 54.00 -3.08 AVG

No. Frequency | Reading Correct Result Limit Margin Remark
(MH2z) (dBuV/m) | Factor(dB/m) | (dBuV/m) | (dBuV/m) | (dB)

1 2390.000 46.50 0.17 46.67 74.00 -27.33 peak

2 2390.275 35.69 0.17 35.86 54.00 -18.14 AVG

Note: 1. Result Level = Read Level + Antenna Factor + Cable loss - PRM Factor
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Test Site : 3m Chamber
Test Date : 2013-09-16 Tested By : Mike Yang
EUT : PS3 AG2 BT Headset Model Number . PL-6453
Power Supply :DC 3.7V Test Mode : GFSK Tx mode CH39
Condition : Temp:24.5C,Humi:55% Antenna/Distance : 3m/H
No. Freguency Reading Correct Result Limit Margin Remark
(MHz) (dBuV/m) Factor(dB/m) | (dBuV/m) (dBuV/m) (dB)

1 2441.000 95.34 0.24 95.58
2 4885.000 53.37 6.97 60.34 74.00 -13.66 peak
3 4885.000 44.07 6.97 51.04 54.00 -2.96 AVG

Note: 1. Result Level = Read Level + Antenna Factor + Cable loss - PRM Factor
Test Site : 3m Chamber
Test Date : 2013-09-16 Tested By : Mike Yang
EUT : PS3 AG2 BT Headset Model Number . PL-6453

Power Supply

:DC 3.7V

Test Mode

: GFSK Tx mode CH39

Condition : Temp:24.5C,Humi:55% Antenna/Distance : 3m/V

No. Frequency Reading Correct Result Limit Margin Remark
(MH2) (dBuV/m) Factor(dB/m) | (dBuV/m) (dBuV/m) (dB)

1 2441.000 92.49 0.24 92.73

2 4885.000 48.15 6.97 55.12 74.00 -18.88 peak

3 4885.000 38.85 6.97 45.82 54.00 -8.18 AVG

Note: 1. Result Level = Read Level + Antenna Factor + Cable loss - PRM Factor
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Test Site : 3m Chamber

Test Date : 2013-09-16 Tested By . Mike Yang

EUT : PS3 AG2 BT Headset Model Number . PL-6453

Power Supply :DC 3.7V Test Mode . GFSK Tx mode CH78

Condition : Temp:24.5°C,Humi:55% Antenna/Distance : 3m/V

No. Frequency Reading Correct Result Limit Margin Remark
(MHz) (dBuv/m) | Factor(dB/m) | (dBuV/m) | (dBuV/m) | (dB)

1 2480.000 91.27 0.33 91.60
4955.000 44.15 7.08 51.23 74.00 -22.77 peak

3 4955.000 34.85 7.08 41.93 54.00 -12.07 AVG

No. Frequency | Reading Correct Result Limit Margin Remark
(MHz) (dBuV/m) | Factor(dB/m) | (dBuV/m) | (dBuV/m) | (dB)

1 2483.440 55.54 0.33 55.87 74.00 -18.13 peak

2 2483.440 45.30 0.33 45.63 54.00 -8.37 AVG

3 2500.640 46.06 0.35 46.41 74.00 -27.59 peak

Note: 1. Result Level = Read Level + Antenna Factor + Cable loss - PRM Factor

Test Site : 3m Chamber

Test Date : 2013-09-16 Tested By . Mike Yang

EUT - PS3 AG2 BT Headset Model Number . PL-6453

Power Supply :DC 3.7V Test Mode . GFSK Tx mode CH78

Condition : Temp:24.5°C,Humi:55% Antenna/Distance : 3m/H

No. Frequency Reading Correct Result Limit Margin Remark
(MHz) (dBuV/m) Factor(dB/m) | (dBuV/m) (dBuV/m) (dB)

1 2480.000 95.09 0.33 95.42

2 4955.000 51.88 7.08 58.96 74.00 -15.04 peak

3 4955.000 42.58 7.08 49.66 54.00 -4.34 AVG

No. Frequency | Reading Correct Result Limit Margin Remark
(MH2z) (dBuV/m) | Factor(dB/m) | (dBuV/m) | (dBuV/m) | (dB)

1 2483.440 54.04 0.33 54.37 74.00 -19.63 peak

2 2483.440 44.06 0.33 44.39 54.00 -9.61 AVG

3 2500.480 45.27 0.35 45.62 74.00 -28.38 peak

Note: 1. Result Level = Read Level + Antenna Factor + Cable loss - PRM Factor

ATT Product Service Co., Ltd. (CBTL Lab of UL/Demko)
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8DPSK CH L RESTRICTION BAND WORSE CASE IS AS BELOW
H polarity:
No. Frequency Reading Correct Result Limit Margin Remark
(MHz) (dBuV/m) Factor(dB/m) | (dBuV/m) (dBuV/m) (dB)
1 2390.000 45.76 0.17 45.93 74.00 -28.07 peak
2 2390.000 35.34 0.17 35.51 54.00 -18.49 AVG
3 2400.000 50.85 0.18 51.03 74.00 -22.97 peak
V polarity:
No. Frequency Reading Correct Result Limit Margin Remark
(MH2) (dBuV/m) Factor(dB/m) | (dBuV/m) (dBuV/m) (dB)
1 2390.000 45.92 0.17 46.09 74.00 -27.91 peak
2 2390.037 36.01 0.17 36.18 54.00 -17.82 AVG
8DPSK CH H RESTRICTION BAND WORSE CASE IS AS BELOW :
H polarity:
No. Frequency Reading Correct Result Limit Margin Remark
(MH2) (dBuV/m) Factor(dB/m) | (dBuV/m) (dBuV/m) (dB)
1 2483.440 55.04 0.33 55.37 74.00 -18.63 peak
2 2483.440 44,53 0.33 44.86 54.00 -9.14 AVG
3 2500.480 45.27 0.35 45.62 74.00 -28.38 peak
V polarity:
No. Freguency Reading Correct Result Limit Margin Remark
(MHz) (dBuV/m) Factor(dB/m) | (dBuV/m) (dBuV/m) (dB)
1 2483.520 49.88 0.33 50.21 74.00 -23.79 peak
2 2483.520 39.90 0.33 40.23 54.00 -13.77 AVG
3 2500.000 45.81 0.35 46.16 74.00 -27.84 peak
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9.Band Edge Compliance
9.1Test equipment
Item Equipment Manufacturer | Model No. | Serial No. Last Cal. Cal. Interval
1 EMI Test R&S ESUS 100316 | 2012/11/26 1Y
Receiver
2 Spectrum Agilent Eaqo7e | YUS4024070 | 5013107/18 1Y
analyzer 8
3 [|Trilog Broadband| o\~ beck | vuLBO163 | 9163-462 | 2012/12/28 1Y
Antenna
4 | Double Ridged R&S HF907 100276 | 2012/12/28 1Y
Horn Antenna
5 | Pre-Amplifier R&S SCU-01 10049 | 2012/12/28 1Y
6 | Pre-amplifier AH. PAMO0-0118 360 2012/12/28 1Y
7 RF Cable R&S RO1 10403 | 2012/12/28 1Y
8 RF Cable R&S RO2 10512 | 2012/12/28 1Y

9.2Block diagram of test setup

Semi-Anechoic 3m Chamber

nj ANTENNA ELEVATION VARIES FROM 1 TO 4 METER

3m

-
*

1.5m(L)*1.0m(W)*0.8m(H)

ABSORBER TURN TABLE 0.8m

(FIBRE GLASS)

AMP H Spectrum Analyzer H PC System

il

9.3Limit

All the other emissions outside operation frequency band 2400MHz to 2483.5MHz shall be at
least 20dB below the fundamental emissions .
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9.4Test result

PASS. (See below detailed test result)

Remark : HOPPING ON AND OFF MODE ARE BEEN TESTED ,HOPPING OFF
MODE IS THE WORSE CASE TO BE REPORTED .

Band edge Test Result

Test Site : 3m Chamber

Test Date : 2013-09-16 Tested By . Mike Yang

EUT : PS3 AG2 BT Headset Model Number : PL-6453

Power Supply :DC 3.7V Test Mode . GFSK Hopping off
Condition : Temp:24.5'C,Humi:55% CHO
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Band edge Test Result

Test Site : 3m Chamber
Test Date : 2013-09-16 Tested By . Mike Yang
EUT : PS3 AG2 BT Headset Model Number : PL-6453
Power Supply :DC 3.7V Test Mode . GFSK Hopping off
Condition : Temp:24.5'C,Humi:55% CH78
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Band edge Test Result

Test Site : 3m Chamber
Test Date : 2013-09-16 Tested By . Mike Yang
EUT : PS3 AG2 BT Headset Model Number : PL-6453
Power Supply :DC 3.7V Test Mode . 8DPSK Hopping off
Condition : Temp:24.5'C,Humi:55% CHO
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Test Site : 3m Chamber
Test Date : 2013-09-16 Tested By . Mike Yang
EUT . PS3 AG2 BT Headset Model Number . PL-6453
Power Supply :DC 3.7V Test Mode . 8DPSK Hopping off
Condition : Temp:24.5'C,Humi:55% CH78
Trace/View
Htten Trace
2 3
Clear Write
2 4?3@@@@@@ GHz
LAY 4% - : Max Hold
Min Hold
#UBH View
Blank
More
1of 2
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10.Power Line Conducted Emission
10.1Test equipment
Item | Equipment Manufacturer Model No. Serial No. Last Cal. Cal. Interval
. 1 |Test Receiver R&S ESCI 101308 2012/11/26 1 Year
.2 LISN 1 AFJ LS16 16011910321 2012/12/28 1 Year
.3 LISN 2 R&S ESH2-75 100309 2012/12/28 1 Year
.4 | pulse Limiter [MTS-Systemtech| MTS-IMP-13\261115-010-| 41515155 | 1 year
nik 6 0024
10.2Block diagram of test setup
. EUT —| Peripheral
PC System |
80cm
=80cm
S e 80cm
501} Impedance

Receiver LISN1 LISN2 Ef
10.3Power Line Conducted Emission Limits(Class B)

Frequency Quasi-Peak Level Average Level

dB(uV) dB(uV)
150kHz ~ 500kHz 66 ~ 56* 56 ~ 46*
500kHz ~ 5MHz 56 46
5MHz ~ 30MHz 60 50

Note 1: * Decreasing linearly with logarithm of frequency.

Note 2: The lower limit shall apply at the transition frequencies.

10.4Test Procedure

The EUT and Support equipment, if needed, were put placed on a non-metallic table, 80cm
above the ground plane.

Configuration EUT to simulate typical usage as described in clause 2.4 and test equipment as
described in clause 10.2 of this report.

All I/O cables were positioned to simulate typical actual usage as per ANSI C63.4.

All support equipment power received from a second LISN.
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Emissions were measured on each current carrying line of the EUT using an EMI Test Receiver
connected to the LISN powering the EUT.

The Receiver scanned from 150 kHz to 30MHz for emissions in each of the test modes.
During the above scans, the emissions were maximized by cable manipulation.

The test mode(s) described in clause 2.4 were scanned during the preliminary test.
After the preliminary scan, we found the test mode producing the highest emission level.

The EUT configuration and worse cable configuration of the above highest emission levels were
recorded for reference of the final test.

EUT and support equipment were set up on the test bench as per the configurat